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Report
. Date
Project number: 89209643 15/04/2016

Report number:  89209643.01br

Project number

89209643
Recei_v.ed: ) Report number
A resilient floor covering, marked as: “Sphera”; 89209643.01br

TUV-reference: MT16-100667.01

Phone number client
] +31(0) 524 596868
Sampling procedure;

The samples are selected by the applicant. The test house has had no influence on the Fax number client
sampling procedure. +31(0) 524 596888

The samples have been received on 01/04/2016. Article
Sphera

Order:

Classification of burning behaviour according to EN 13501-1:2007+ A1:2009.

Test methods: Ignitability of products subjected to direct impingement of flame (ISO Appendix _
11925-2:2010/C1:2011) and determination of the burning behaviour using a radiant IS: F'9°”"9l_fad'a”t Panel Single
heat source (ISO 9239-1:2010) pecimen Report -6 pages

Results:
See page three and four.

Appendix:
See page five up to and including ten.

TRN applies General Terms & Conditions
which are filed at the office of the Clerk for
civil affairs at the Court in Zutphen (the
Netherlands) under number 35/2010,

dated November 17th 2010,



PRODUCT IDENTIFICATION

Applicant & Manufacturer
Productname

Product type

Total thickness (mm)
Total mass (gr/m?)

Note by applicant

Total thickness (mm)
Total mass (gr/m?)
Density (kg/m*)

* Applicant’s declaration

A TUVRheinland®

: Forbo Novilon B.V.

: Spera*

: Resilient, homogeneous pvc floorcovering
:2.0%

: 2900*

: No specimen orientation applicable *

1 2.2%*
1 2919%*
0 1333%*

** Determination by the test house after conditioning to consiant mass is achieved.

Figure 1, Picture of the received sample
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TEST RESULTS .
Project number
89209643
Ignitability of products subjected to direct impingement of flame
Method EN ISO 11925-2 :2010/C1:2011 Report number
Date of testing : 13/04/2016 89209643.01br
Conditioning time, climate  : > 7 days, 23+ 2 °C and 50 £ 5 % Article
Description of substrate : Fibre cement board, 8+2 mm, 1800 £200 kg/m?3 Sphera
conforming to EN 13238,
Flame application : Surface. Page
.. . 3/10
Flame application time : 15 seconds.
Orientation: Longitudinal*

Total burning time!

15 15 15

Flame tip reaches 150 mm (s) No No No

Extent of damaged area, length (mm) | 51 52 55

Extent of damaged area, width (mm) 10 10 10

Material melts (yes/no) Yes | Yes | Yes
Shrinks away” (yes/no) No No No
Glowing?(sec) No No No
Flaming debris (yes/no) No No No
Ignition of filter paper (yes/no) No No No

I Inclusive a flame application time of 15 or 30 seconds with surface or edge impingement

2 Shrinks away from flame without being ignited

3 The time at which it occurs and its duration

4 No production direction is applicable, the sample is tested in the longitudinal direction of the

delivered material.

Determination of the burning behaviour using a radiant heat source
Method EN ISO 9239-1:2010

Date of testing

: 13/04/2016

Conditioning time, climate  :> 7 days,23+2°Cand 50+ 5%
Description of substrate : Fibre cement board, 8+2 mm, 1800 +200 kg/m>

conforming to EN 13238.

Sampling procedure : By contractor.
Description of cleaning used : None.

Fixing method : None, sample is tested loose laid on the substrate.
TeSt. Flame spread CRF Peak hght Smoke production
specimen, (cm) (KW/m?) attenuation (%.min)
orientation (%) o

1 9.0 >10.9 24.6 79

2 5.0 >10.9 19.6 79

3 6.0 >10.9 25.9 67

Mean 6.7 >10.9 234 75

No specimen orientation is applicable, there for three samples are sufficient.
Specimen 1, 2 and 3: No flashing, transitory- or sustained flaming are observed.
Specimen 1, 2 and 3: Extinguished naturally before the end of the test duration



A TUVRheinland®
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CONCLUSION _
Project number
‘ 89209643
According to EN 13501-1:2007+ A1:2009 the tested sample of the aforementioned

quality “Sphera”, in relation to its reaction to fire behaviour is classified: B Report number

The additional classification in relation to smoke production is: s1. ER20954S.01br
Article
The aforementioned quality meets the requirement of reaction to fire classification: |Sphera
Ba —sl Page
4/10

The classification is valid for the following end use applications:
- End use substrates of classes Al and A2-s1,d0.
- Any way of fixation, glued down or loose laid.

Statements:

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are
not intended to be the sole criterion for assessing the potential fire hazard of the
product in use. The method might not be suitable if the product is exposed to much
larger flames or heat radiant sources.

The validity of this report will expire directly after alterations or modifications of the
examined product (combination)(s) and/or the criteria. This report shall not be

reproduced, except in full, without the written approval of the testing laboratory.

This document does not represent type approval or certification of the product.

Author:
Mr. J. de

Review:
Mr. R. Boerboom

All rights reserved.

No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by print,
photoprint, microfilm, in electronic form or any other means without the explicit previous written consent of TUV
Rheinland Nederland B.V. The results are based upon the samples received and have not to be representative for the
total production. TUV Rheinland Nederland B.V. had no influence on the sampling.

In case this report was drafted within the context of an assignment to TUV Rheinland Nederland B.V., the rights and
obligations of contracting parties are subject to the General Terms & Conditions for Advisory, Research and
Certification assignments to TUV Rheinland Nederiand B.V. and/or the relevant agreement concluded between the
contracting parties.

© 2010 TUV Rheinland Nederland B.V.
(End of report)



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repor paolacs] with the Fitr Teshig Techuakary FRES0I soloware

Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Spusor
Daie of test

Specimen description
Test name
File name
Test number it series

Flux calibration file nane

Thickness (rmm)
Density (kg'm®)

Test daration

Substrate vsed?
Substrate

Fismg method
Conditioned”?
Conditioning temp. (“C)
Conditioning RE (%4)

Test Resuits

Time 1o igniton
Titre 1o flameent
Extent of buming (mm)

Critical flux ut extinguishment (k%W:m?)

HF- 10 (kWim?)
HE-20 (kW/m?)
HE-30 (kWm?)

]

1N 180 5229-1:2010
TUW Rheinland Mederland BV

: Forbo Novilon BY 89200043
CApr 13 206

' Sphera ME16-100667 .01
o # 1 Nu direction

DAFRPFILES:16040021.C8Y

3 )
CSFRPROFT2ONWCALIBFLX 16005.CSV

:13

33

- 12 minutes 18 seconds (73R =)
“Yes

- Caleium silicate

Cnonc

“Yes

023

T 50

: 2 minutes {4 seconds (124 ¢)
12 minures 16 seconds 1736 53
9
R A
C1LRD
o Dot caleulated (test dunwtion < 20 minutes)
ot caleutated (test duration < 30 minujes)

Flume spread at 10 mimutes (mm}
Flame spread ar 20 minutes {im:1)
Flame spread at A0 mmnates (mm)
Peak light aticnuation (%)

Time to peak light attenoastion
Total integrated smoke (%4.min)
Potential classification

Smake production classification

Thase senubty reluty onidy to the belivioie of the specimens e e product urder the particulis eonditamns 0F 1he feor, they

M)

: Nol measured

: Nol measured

22403

. & minares 06 seconds {246 8)
L7936

D AZ{AYB()

:sl

iire pt 1nlenided to be she sole criterion Tor assessing e potere] fire busanl of the product in ree

A TUVRheinland®

ez
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Project number

Repeat producce with the e Tesbirg Tackmoloey FRPSaf soltware Tpe 3 89200643
Smoke Graph Report number
89209643.01br
100
i Article
a0 ' Sphera
El
5 Page
§ 60 6/10
=
[
]
b
. 40
L
3
|
E 20 by
= v
& .
= .
L]
0.0 2.5 5.0 7.5 10.0 12.8 15.0

Time {min)

Test name ; # 1 Noa direction
File mame ; DAFRPFILESSIA040021.CSY

Rake Resalts
Poatios ymm) Timee (8) Plux 8Wm®™ Qsb (IMIan®) Positien (o) Tane (5] Flus (8%0°) Qsh (M)
el 272 11,3 3ma9 RB] - 35
|[H{ . LU} - 560 24
168 - 98 (314 24
20 w0 30 20
6 - KO - L] - £ -
kE L 70 760 1.3
360 - 59 - 310 14 .
416 4 4.9 = Ha0 - () -
A6 41 e 12 B
Comments

Spucimen extinguished naturally.

T e sosults nelide only tothe bekhoviour uf thy spwegtaeos ol e proadact pender the poriicu e conditinns ol The test; ey
ate b inzerded o by the sole eeirenon for asse-cing the putentual fire kazard of the prodec? in use,



APPENDIX I: Flooring Radiant Panel Single Specimen Report

dteport peodased wetl the Fiee Tosting Teckuidogs FRITON s ane

Flooring Radiant Panel Single Specimen Report

Standard
Luboratory
Sponsor
Date of test

Specmmen deseription
Test nume
File name
Test number in series

Fiux calibration file nume

Thickness (mm}
Density (ke'm*

Test duration

D EN IS0 9239-1:2010
TGV Rheinland Nederlund B,V
- Forbo Novilon BY 89209643
Apr. 13 2016

: Sphera MTI6-10667 .01

S # 2 No direction
CDeFRPFILES 1 6040022 CSV
'3

FCOOFRPSOFT2 94 CALIR FLN 16005, CSV

T
12

3

o
Yoad

3

12 minutey 20 seconds {740 8)

Substrate used? Yes
Substrate

- Caicium silicate

Fixing method . None (loose laid)
Conditioncd? : Yes
Conditioning temp, {“() 023

Conditioning RH {%3) 50

Test Resulis

Time to ignition

Time to flamcout

Extent of buming (mum)

Critical flux at extinguishinent (kW:m?)y
HF-10 (kW/m*)

HE-20 (KW 'y

HE-30 (k'Wim?)

Flame spread at 10 ininutes {mm)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes (mm)
Peak light attenuation (%)

Time ta peak light attenuation
Totel integeated smoke (%5.mini
Poteutial classification

Smoke production ¢lassification

These resalis relate vnly w the belaviour of the specimcny of Qe preduct undes the parmicuiar cotdcims of the s They

: 2 minuter (4 seconds (124 5)

12 mintes 18 seconds (738 s)
50

V10,9

== 10,9

: Not caleulated (lest duratwon < 20 minutes)
: Mot caleulated {Lest duration = 30 minutes)
250

: Not measurcd

: Not mensurad

D 19.88

3 minutes 30 seconds (210 5)

D TRE3
: A2{TN/B(il)
sl

are oot intedzd ke e sole crteriia fe asseaing e polental Gire paand of the priuet in se,
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Project number

fepat predwont wetis thi Fac Tisteg Tectolgy FRPS0l soltware page 2 89209643
Smoeke Graph Report number
100 89209643.01br
Article
- 8 Sphera
£
§ Page
§ B0 8/10
&
g
- 40
$
]
&
E 2 |
e J s
& ST
-
0
0.0 2.5 5.0 7.5 10.0 12.5 15.0

Time {min)

Test name : # 2 No direction
File name  : DFRPFILESO 604002208V

Rake Results

Pasion {tmmd Time ¢s) Flux (K@t Qsb Mgl Position (g Tane {5 Flux kW m®) Qb (MU im?)

] - 1.3 h¥14] 33

110 1D.5 - J114] 2%

160} 9l ai0 24
210 , gal 666 2.0
260 &N 70 - [ K] -
k30 - 7.0 a0 1.3 .
6l - 5.9 il [ -
416 49 - R0 - 1.3
Sl . 4.4 [ 1] 1.2

Connnents

Spectmen extinguished nawrally,

Thesz vesules relate only t the behavion of the specimens o tie produzt wder the pascalar condinons of the et tey
are pnt intended 1o be the sole coterion for assessing the poteatsal Hre harard of the prodesr in wse.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Hepart preczed witl tha vime Tastivg: Techralagy 1 RINalt sofwane

Flooring Radiant Panel Single Specimen Report

Standard
Labaratory
Sponsar
Date of test

Spevmien descriplion
Test nume
File name
Test number in series

Flux calibration file nacne

Thivkness ()
Density (kpg/m™)

Test duration

Substrate nsed?
Substrate

Fixing method
Conditioned?
Condstioning temp. (*())
Conditioning RE {%)

Test Resulis

Time to ignition
Time to flameout
Extent of huming (ram)

Criticat flux at exlicguishment (kW:m?)

HF-10 {(kW/m*)
HF-20 (kW'm?)
HF-30 (kW™

EN IS0 9239-1:20110)

- TUV Rheintand Nederland BV

Forbo Novilon BY 89219643

CApr 13 2016

: Sphera MT16-100667.01

# 3 No dircction

- DAFRPFILES 6040023 {8V
23

UNFRPEOFT2 YAWALIB FLX 16005 CSY

2.2
1333

12 minutes O8 seconds (728 s)
5 vl.rcs

s Caleium silicare

s Nong (loose aid)

cYes

;23

1]

2 minutes 03 seconds (123 5)
¢ 12 muinutes 06 seconds {726 )
iy
=109
cr= 105
1 Not caleulated (test diranon < 240 minutes)
. Not caleulated (rest duration = 30 minuses)

Flame spread at 10 minotes {nim)
I'lame spread at 20 minwtes {ihm)
Vlame spread at 30 minutes {mm)
Peak light attenuation (%)

Time to peak light attenuation
Tetal integrated smoke (%.min)
Pretential classification

Smoke production classification

; B0

- Not measured

: Not measured

12588
3 minutes 19 xcconds {199 5)
67.24

: A2 B(11y

Y |

These results relute ony 1o the belaviow of the spevisiens of the product wades e paracala condigins of the tesy; tey
e nel steaded to b the soie cileriie bos aswessing the potentisl pre hazand of the product in use

A TUVRheinland®
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Project number

Fopirt jsduced weth e Foc Testzng Technelogy | RESl softame aupe 2 89200643
Smoke Graph Report number
89209643.01br
100
Article
a0 Sphera
Page
&0 10/10

TransmissionfAttenuation [%)
&

20 Vobll
b S,
[
0 ‘[ T P . -
0.0 2.5 5.0 7.5 10.0 12.5 15.0

Time {min}

Testnume - # 3 No direction
File name : T3 'FRPFITER16020023.C8V

Rake Resulis

Position ek Tume (3} Flua (RWan') Qub{MIm®) Positiun (mrm) Time (s) Flax (kWim?) Qsh (M)im?)

£} 480 11.3 5484 51 1.5
110 . 10,3 - 13 : 249
160 2 48 b 2.4 -
210 : G4 ; it 0
200 . 50 . TH) - 1.6 -
30 R B k2] 1.5
36l . 54 - BIO 14
410 4.4 R6i) - 13
A4 . 4.1 . S10 12 .
Camnmients

Specimen extinguished namrally,

Thrzse resulns cetaie valy 16 The brhassior of the speomens of the prsdue ) under the parseular conditons of the test Lew
fire b inteaded 1 be the sole criterion s assessing the potentiad fue hazard of the produet i wee,



